<Ig”

Robin

DOEZ/ T /=52
Robin Engine

PARTS GATALOG

Model EC03-2,EC04-3
(STD)

No.2

WETEITHEIKRKSR

ISSUE EMD-EP5071



B R
CONTENTS

1. 7252045 —2, )&, =75
CRANKCASE, CYLINDER and MUFFLER -- 2

1-1. 75> 05 —2,3 ) %, 7735, <=7 Z(EC04-3D)--------
CRANKCASE, CYLINDER, GOVERNOR
and MUFFLER(FOR EC04-3D) ----eeeeeeereneeses 4
2. 777 T M, ERAL,TT T
CRANKSHAFT, PISTON and CLUTCH ----- 8
3. VaAnaAg—2(EC03) v RECOIL STARTER (FOR EC03) -+-c-creeveeee 10
3-1. A NAZ—3(EC04) - RECOIL. STARTER (FOR EC04)----eereeeeeeee 12
4., T 2 —T )b, F i Joererereineaiianenaan FUEL TANEK ccoreereeereernereeaeaeaneatnaenea.. 14
5. X7 v —F, AL H—e CARBURETOR and SILENCER-:-----c-ceveeeeeeees 16
5-1.% x 7L — &, A L > H—(EC04-3D)-wweooee
CARBURETOR and SILENCER
(FOR EC04-3D))c-crreerrrrrreeerem 20
= A S N MAGNIETO cvcerreemrrraasasasaessseeeseereseroneraienennns 24
Ay R T RREREEErS ACCESSORIES -+ vterrrerrrrerrrreraemaeeemeene. 26
KCBEEAE e SPECIFICATION
A, BBY 0 TR T TyFEe
WITH OUT FUEL TANK, ENGINE STAND,
CLUTCH
C. B¥ts >0 - TR LK - 25y FAFees
WITH OUT FUEL TANK, ENGINE STAND,
CLUTCH
E. B¥ts>2 - TR FfF - 05 v FHE e

WITH FUEL TANK, ENGINE STAND
AND WITH OUT CLUTCH

D. jj/\“j—)[-\j- ................................. WITH GOVERNOR



1. 2322040 —X, 228, 77 - CRANKCASE, CYLINDER and MUFFLER




1. 25240 —X, ) & <7 F---- CRANKCASE, CYLINDER and MUFFLER
Ref. | B E 5 B & % R 5(13 = E?;;Z 1% z = E
No. Parts Number Parts Name Description NFE{ERE
2A|2C|2E|3A|3C|3E|3D
* 1| EC03-070/1 CRANKCASE COMPL 1111 iR
% 1| EC04-072 CRANKCASE COMPL 1011 el e RY
2| EC03-103/2H | CYLINDER 111
2| EC04-105J CYLINDER 111
3] EC03-091 LEAD COMPL. 11l
4| EC03-071 CRANKCASE PACKING 111111
5| 044-01299-91 | OIL SEAL 111111 EC03-111a Tecl2227
6| 044-01599-71 | OIL SEAL 101)1]1]1]1 KN21-116a Tel5257
7] 060-01598-80 | BALL BEARING 2202222 KN23-179 #6202c3
8| EC03-109A GASKET (cylinder) 11111
9| EC03-5121-A | CYLINDER COVER 1]1]1]1]1]1
9| EC03-110/2a-A | CYLINDER COVER 111111
10| EC03-104B CARBURETOR BRACKET 1l1]1]1]1]1
11| EcCo03-115 PACKING 2|2]|2]2]|2]2
12| EC03-0320/1A | MUFFLER COMPL. 111111
12| EC03-0320 MUFFLER COMPL. 1{1]1]1]1]1
13| EC03-114B MUFFLER GASKET 11]1)1]1 )2
14| EC03-411 éfAT\IB 11 11
15| KM61-088C PLUG CAP Ké”s? 111111
16| 065-01499-50 | SPARK PLUG 111111 K1814271 NGKB7HS
17| EC03-0301A | MUFFLER COVER COMPL. SRS ERERERE!
18] 011-90599-40 | BOLT (soeket head) 444444 EC03-9302 M5 30
19| 011-90699-90 | BOLT (socket head) 666|222 EC03-152 M6x18
20| 011-90599-50 | BOLT (SZZIZei head) 44la|4ala]|a EC03-9301 M5x 18
21| 011-90699-70 | BOLT (socket head) 33 33 EC03-150 M6X12
22| 002-18060-00 | NUT 4|44 M6
23| 003-20060-00 | SPRING WASHER 444 M6
25| 004-35040-80 | SCREW (pan head) 2]2|2|2]2]|2 M4x8
26| 014-00509-60 | SCREW (p’;:t head) 4lalalalala EC03-9303 M5X6
26| 004-31040-40 | SCREW (pan head) alalalala|a M4 X6
28| 010-50699-40 | STUD 444 K1606160 M6
EC03-2, 04-3




CRANKCASE, CYLINDER, GOVERNOR and MUFFLER (FOR EC04-3D)

!
1=
|




L2300 —2,2Y 9, 5i1F, 77 7 (EC04-3D)

CRANKCASE, CYLINDER, GOVERNOR and MUFFLER (FOR EC04-3D)

o - . 13 # Q'ty .
I?\i)f.' Ell:j’ar:.srj anbe’r? . Parts - ® Name " ECo3 ECO4 " Description ® fﬁ?ﬁﬁﬁ;:
2A|2C{2E|[3A|3C|3E|3D
x 1| Eco4-071 (RANKCASE COMPL. 1 R o
2| EcCos4-1401 EYLINDER PACKING 1
% 3| EC04-0121A | CYLINDER ASSY. 1 VERT
4| oo2-18060-00 | NOUT 4 M6
5| 003-20060-00 | SPRING WASHEI] 4 Mé
6| EC03-3122 MUFFLER GASKET 1
7| EC04-021 MUFFLER COMPL. 1
8| 010-50609-40 | STUD 2 K1606160 M6
9| oo2-18060-00 | NUT 2 M6
10| 003-20060-00 | SPRING WASHER 2 M6
11| 065-01498-50 | SPARK PLUG 1 K1814271 NGK7HS
12| KM61-088C PLUG CAP ASSY. 1
13| EC03-5121-A | CYLINDER COVER 1
14| 004-35040-80 §CRE\i/ ASSY. 2 M4
18| 044-01209-91 | OIf. SEAL (front) 1 EC03-111a TC12227
19| 060-01598-80 | BALI. BEARING 2 KN23-179 # 6202¢3
20| EC03-071 CRANKCASE PACKING 1
21| 044-01599-71 | OIL SEAL (rear) 1 KN21-116a TC15257
22| 011-90599-40 | BOLT (socket head) 4 EC03-9302 M5x30
23| EC04-502A PACKING (cover) 1
24| 056 51409 90 | CLIP 1 EC04-135
25| EC04-0431B BRACKE’FF ASSY. 1
96| EC04-508/2 | SLEEVE 1
27| 060-01509-90 | BALI BEARING 1 TG02-118 #6002
x28| EC04-0401B | COVER K’écé? 1 Tniiar 35
29| EC04-015A EOVERNOR SHAFT ASSY. 1
30| EC04-051A EOVERNOR LEVER ASSY 1
31| 001-65051-60 | BOLT 1 M5 16
33| 044-01599-71 | OIL. SEAL 1 KN21-116a TC15257
34| PR7-4159 WASHER (pulley stopper) 1
35| 001-66061-60 | BOLT 1 M6 16
36| 003-20060-00 | SPRING WASHER 1 M6
37| KM61-409 AIR PLUG 1
38|  006-26100-50 6_ RING 1
39| KM61-421 OIT. LEVEL GAUGE 1
0| 006-26201-10 | O RING 1
41| 001-66062-00 | BOLT 4 M6 X 20
42| 003-20060-00 | SPRING WASHER 4 M6
43| EC04-1304 ENGINE MOUNTING 1
EC03-2, 04-3






1-1.232 05 =2,21) 05, HnF, 775 (EC04-3D) - CRANKCASE, CYLINDER, GOVERNOR and MUFFLER (FOR EC04-3D)

Ref. | #85 & # = 5 & # # R = 9w 5 = =
No. Parts Number Parts Name EC03 ECo4 Description B it
2A |2C [2E {3A |3C |3E 3D
43| EC04-123/1A | ENGINE MOUNTING 119
44| 001-66061-20 | BOLT 3 [ | M6x12
44| 00166062 00 | BOLT 3 < | M6x20
45| 003-20060-00 | SPRING WASHER 3 M6
46| EC04-0353A ﬂ]fAb Z'§/s7\”( 1
47| ECO03-115 PACKING 2
x48| EC04-0301 CARBURETOR BRACKET ASSY. 1 T
49| EC04-032B LEVER PIATE ASSY. 1
50| 011-90599-60 | BOLT (secket head) 2 EC03-144 M5X 22
51| 003-20050-00 SPﬁING WASHER 2 M5
52| EC04-507A LEVER 1
531 002-17080-00 | NUT 1 M8
54| 003-20080-00 | SPRING WASHER 1 M8
55| TG07-326 WASHER 1
56| KM61-315A L.OCK WASHER 1
57| ECo04-4209 GOVERNOR SPRING 1
58| EC04-3101 CARBURETOR PACKING 1
59| 010-50599-90 | STUD 2 K1605140 M5
60| 011-90599-50 | BOLT (socket head) 2 EC03-9301 M5x 18
61| 001-65063-00 | BOLT 1 M6 30
62| 002-27060-00 | NUT 1 M6
63| 010-50699-40 | STUD 4 K1606160 M6
EC03-2,04-3



-‘CRANKSHAFT, PISTON and CLUTCH

2. LS5 L TR, ERL L, O Ty Feeens

2¢-p003
e-¢053 404

N

\
\\\\\\\\\

\




2. 2502w T b, ERb,TTYTF

......

CRANKSHAFT,PISTON and CLUTCH

. - 18 8 Q’ty )
Ref. ® & & B i an E r Eco3 ECo4 i o = £ b =4
No. Parts Number Parts Name Description TR
24| 2G| 2€ [3A]3C|3E |30
7 Z 2y 7k Py
1| EC03-096E CRANKSHAFT ASSY. 1111
7 T ¥y 7 v ox 7k Tokr7Y
1| EC03-0202A | CRANKSHAFT ASSY. 1101 For C.D.L
7 9 ¥ 7 & v 7 F ToerTl
1| EC04-096C CRANKSHAFT ASSY. 111
7 T v 7 v ox 7 b TFukr7)
1| EC04-0624 CRANKSHAFT ASSY. 1111 For C.DL
7 7 > 2 i 7 b Teotr7Y
1| EC04-089/1D | CRANKSHAFT ASSY. 1
jog
2| EC03-206E PIéTON 1111
2| EC04-206/2B | PISTON 11]11
I Py
3| KN21-206A PISTON RING 2 2|2
———
3| EC04-210A PISTON RING 20222
[ LS A
4| EC03-207A PISTON PIN 111
> 2 + e Sd
4| EC04-207A PISTON PIN 14111
F o ~ 7 Yy
5| 061-01099-81 | NEEDLE BEARING 111 EC03-208a KTV101412
5| 061-01299-61 | NEEDLE BEARING 1111 EC04-208a KTV121612
24 7
6| 056-50999-90 | CLIP 2|22 EC03-209
20 7
6| 056-51199-90 | CLIP 22|22 EC04-209
o . F 5 2 x —
7| 005-32031-00 | WOODRUFF KEY 2222|221
x* -
8| 005-30052-51 | KEY 1
5 L F 3 7 x  —
9| 005-32042-00 | WOODRUFF KEY 1
7 . L a
10| 003-10080-00 | WASHER 1|11 f1]1]1]1
ATV T T o v K13-108
11| 020-30899-90 | SPRING WASHE tl1faf1l1]1|1 M8 ((counter clockwise)
o K12-108
12 017-00899-60 NUT 1 1 1 1 1 1 1 M8 (counter clockwise)
T+ b
13| 002-28080-00 | NUT 111111 M8
- S VI
14| 003-20080-00 | SPRING WASHER tl1f1f1]1]1 M8
IT7N—F
15| NB03-012E CLUTCH PIATE COMPL. 1 1
7 % o EPETE 212712 8¢
%20| NBO03D-0201A | CLUTCH COMPL. 1 1 Tncl 21 57
PR S N~ EBU
%20| NB03D-097A | CLUTCH COMPL. 1 1 Tncl 21— 37
7 o 7T 7 5 -
21| NB03-203 PROTECTOR 1 1
Vi P v F v oa —
22| NB03D-2101 CLUTCH SHOE 3 3
7 7 v F v oa —
22| NB03-201B CLUTCH SHOE 3 3
7 7 v F R o -
23| NB03D-204A | CLUTCH HOLDER 1 1
7 7 =
24| NBO03-208 SPRING A 3 3
A 7T > T oE—
25| NB03-209 SPRING B 3 3
B
26| 003-20050-00 | SPRING WASHER 3 3 M5
27| 004-31051-00 | SCREW (pan head) 3 3 M5 10

EC03-2,04-3




3. DaAM LR —5 - RECOIL STARTER (FOR ECO03)




3.

a4 iRs—2%

------ RECOIL STARTER (FOR ECO03)

" = - - 12 <4 Q'ty
Ref. | #® & s & & o " = ' o
No. Parts Number Parts Name ECO3 ECO4 Description Nt i
2A2C|2E|3A|3C}I3E]|3D
Toes 7Y 2—10% Fis
% 1| EC03-0501-A | RECOILSTARTER ASSY. 1011 } At
= ¥ Fokr7Y 2~11%2 &%
* 1| EC03-097F-A RECOILSTARTER ASSY. 1011 Tncl2~11
2| A54103200100 | REEL PLATE 111 M
) -
2| A54102500100 | REEL PLATE 111 -
R4 S5 TN T
3| A60003200000 | SPIRAL SPRING 111 7,
o bl
3| A60002200000 | SPIRAL SPRING 111 -
4| A55003210001 | RATCHET 111 1
5 # x w F
4| A55002500001 | RATCHET 111 -
V7 s ¥ 7 _
5| A56003200000 | FRICTION PLATE 111 o
) 2 L a ¥ aAFY—F
5| A30302500010 | FRICTION COMPL. 1011 -
7 P A7TY 7
6| A60102600000 | FRICTION SPRING 111 M
>
7N 2 va ¥y ATNYN T ‘_]
6| A60102100000 | FRICTION SPRING 1011
Al B
7| A60503210000 RETURN SPRING 1011 g
W
7| A60502500000 | RETURN SPRING 1011 -
LV oa
8| 141051251002 | SET SCREW 1011 g
+ v} 7 1} a
8| A60702500010 | SET SCREW 111 -
F4 — y v — 7
9| A57120950000 | STARTER ROPE 1011 P
3z - 5 v - 7
9| A57110900000 | STARTER ROPE 1111 -
3 4 - 4 Ve v ax>7N—F
10| A30501100001 | STARTER KNOB COMPL 1111
XawZ + o b
11| 276057521001 | CAP NUT 1111
I 7 Ate7 7 % —
12| Eco3-116/1D | AIR STOP RUBBER 111
® A b VrEa b~ F EC03-9301
13} 011-90599-50 BOLT (socket head) 3(/3|3 Tl { M5X 18
o b Vi b~y F 3 EC03-142
13| 011-90599-90 | BOLT (socket head) 3|33 M5 18
14| 073-73099-71 | LABEL 1|11 P305-150
15| 073-96698-80 | LABEL 1111 | EC03-9107
15| 073-96699-20 | LABEL 1{1]1 ~ | EC03-9102
15| 073-96698-60 | LABEL 1111 EC03-9108 For C.D.
> PN
16| EC04-066A STOP BUTTON ASSY. 1i1]1
EC03-2, 04-3






-1V ILRY—F(EC0O4L) -~ " RECOIL STARTER (FOR EC04)
Ret. | 8 & & = 5 2 % # Eé3 = E(;’;: i = 5 &
No. Parts Number Parts Name Description RS
2a[2C]2€ | 3a]3c[3E [3D
* 1| EC04-0510-A | RECOIL STARTER ASSY. 1111 ED FasERe
1| ECosa-0501-A | RECOIL STARTER ASSY. 11]1]1
2| A54103200100 | REEL PLATE 1111
2| A54102500100 | REEL PLATE 1l1]1]1
3| A60003200000 | SPIRAL SPRING 1111
3| A60002200000 | SPIRAL §1§1¥IT\JE 1]
4| A55003210001 | RATCHET 1111
4| A55002500001 | RATCHET 1111
5| A56003200090 | FRICTION PLATE 1j1]1]1[7
5| A30302500010 | FRICTION COMPL. 1111
6| A60102600000 | FRICTION SPRING 11117
6| A60102100000 | FRICTION SPRING taf1]1”
7| A60503210000 | RETURN SPRING 1111
7| A60502500000 | RETURN SPRING 1111 [”
8| 141051251002 | SET SCREW 1111y
8| A60702500010 | SET SCREW 11]1
9| A57120950000 | STARTER ROPE 1111
9| A57110900000 | STARTER E{O_P;Z 1111
10| A30501100001 | STARTER KNOB COMPL. 1l1]1]1
11| 276057521001 | CAP NUT 1111
13| 011-90599-50 | BOLT (socket head) 3/3|3]|3 ED T
13| 011-90599-90 | BOLT (socket head) 3/3|3]3 Msin
14| 073-73009-71 | LABEL 11111 P305-150
15| 073-96698-70 | LABEL 11111 |Ecos-9107
15| 073-96699-30 | LABEL 10111 |ECos-or02
15| 073-96698-50 EAﬁEi 1011 EC04-9108 For C.DI
16| EC04-0711 STOP BUTTON ASSY. 1111
17| EC04-5108B | RUBBER PLUG B EY
17| EC04-5102B | PLATE 1112
18] 004-31040-80 | SCREW (pan head) 22|22 M4x 38
EC03-2, 04-3







4. 7a—TI F e FUEL TANK
&8 & B A £ A = e 1% = #=
Ref. = S % al 5 g0 g T £
No. Parts Number Parts Name EC0s ECO4 Description FRAMAR
2A|2C|2E|3A{3C|{3E 3D
Za—xn ¥ » 7
1 EC03-6131 FUEL TANK 1)1 _IX
a—X ) 7 >
1| EC03-301D | FUEL TANK 1)1 -
Fa—IN ¥ ¥ 7
1 EC04-6131 FUEL TANK 1]1]|1 _TX
Fa—xIN F o 7
1 EC04-301/1D FUEL TANK 1]1]1 -
2| 073-64097-80 | LABEL (caution) 1(1 111 EC02-907
Fa—=IN ¥ ¥ 7 F 7 7 v
3 EC03-303D FUEL TANK BRACKET 11 111
¥y » 7 X ¥
4 EC03-304/1B TANK BAND 2|2
F o 7 s F
4 EC04-304A TANK BAND 2
7 Y 2 AN
5 004~31051-20 gCREW (pan head) 3|3 313/3 M5X12
a—x st 7
6| EC03-6101 FUEL PIPE 11 1
6| EC04-6102 FUEL PIPE 1
7 a7 2 3w 4T
7 EC03-6103 PROTECTION PIPE 1|1 1{11
Ro— 7 7 v 7
8 056-11399-82 HOSI:: CLAMP 212 2122
< x o 7
9 EC02-644 PACKING 11 111 —]X
sy X o T
9 EC02-614 PACKING 212 2122 -
TamIN F 2 7 XxuT TokrTY 9% &t
* 10 EC02-083 FUEL TANK CAP ASSY. 111 11141 _:1< Incl.9
Fa—x1h F v 7 Xxu7 Tokr7l (_] LR =g 0
* 10 KN24-075D FUEL TANK CAP ASSY. 1(1 11171 Incl.9
ECO03-2,04-3



5. ¥v 7L —%, %14 L Y% — - -CARBURETOR and SILENCER




5. ¥+ 7L —F, 1L t— . CARBURETOR and SILENCER

1 # Q'ty )
Ref. HS [=]-] # = gB an % #F ECO03 ECo4 ?ﬁ o g E—fi LE
No. Parts Number Parts Name Description NFRAEAS
2A|2C[2E{3A|3C|3E|3D
X x 7 v — F Pokr7 2—-13,15—17%# F&»
* 1| EC03-0664 CARBURETOR ASSY. 111 3> Incl.2~13,15~37
X x 7 L = F Tk 2331 L
* 1| EC03-0601 CARBURETOR ASSY. 1|11 Incl.2~33
X x T L — F PokTY 2~13,15~37% &L
* 1| EC03-0664 CARBURETOR ASSY. 1111 E) Incl.2~13,15~37
X x T v = § FokrTY 2~33+ 30
* 1| EC04-0605 CARBURETOR ASSY. 1111 Incl.2—33
F = Tk TY
2] CK/31 COCK BODY ASSY. 1j1(1|1f1(1 _>]<
T H I TY— b
2| EC03-050 BANJO BOLT COMPL. 1(1{1}1]1]1 !
3! VMI15/151B PISTON VALVE 1(1f(1]1(1}1 —>|< (#1.5)
= Py 7
3| VMI5/269A | PISTON VALVE 11fafa]1f1] L)
Pryb = = F
4| J8-3NO6 JET NEEDLE 1|1j1|1(1}1 _>|< 3N6-45%
Yk = — ¥
4| J8-3J06 JET NEEDLE 1/1j1|171¢}1 - 3J6-3E%
A=y > »
5] 128-62365-08 E. RING 1|]1]1|1}11(1 MD14/40
TN Ty = k
6| 128-62310-08 BPRING SEAT 1|{1(1]1(|1]1 VM14C1/38B
AL A
7| vMi1s/24A SPRING 11)1]1]1]1
ks
8 VM16/200 TOP 11111 |1]1 ‘>|<
Lo 7
8| 128-62364-08 TOP 11 (1j1(1]1 - VM15/35
X7
9| VMI2/43 CAP 1/1(1|1(1¢1 _>|<
X7
9| 128-62363-08 CAP 111|111 ! VM18H1/51
o= 7
10] MD13/44 CABLE GUIDE 1]1]1]1)1][1 _>|<
— 7 n
10| 128-62361-08 CABLE GUIDE 1|1j1{1}1(1 - VM20/256
— 7 n oA F o v 2 4+ v}
11| 128-62362-08 OABLE ADJU%T LOCK NUT 1j1(1)1]1f1 M21/15
— T T Y 5 —
12| 130-62350-08 CABLE ADJU§TER 1]1j1]1(1(1 VM24/148
A= Peyb
13| 106-62400-08 MAIN JET 1111 _>l< (#72.5) N102-221
A — ¥ Tz
13| 128-62401-08 MAIN JET 11111 ! (#80) vM11/22
A —  Prwhk
13| 106-62400-08 MAIN JET 1]1}1 _>|< (#72.5) N102-221
A — »  Vawyb
13| VM11/22 MAIN JET 1111 ! (#82.5)
7y
14| 106-62381-08 WASHER 1|1(1}1(|1}1 VM15/07A
Noor Tekr 7Y
15| 214-62500-08 NEEDLE ASSY. 1i1(1|1]|1]1 "';( VM15/173
15| 128-62500-08 NEEDLE VALVE 1|]1]1)]1}1]|1 ! (#1.5)VM15/172
T — 4
16| VMI15/353 FLOAT ARM 1|11(1{1(1]1 _>I<
o — T —
16 VM13/140 FLOAT AR& ({11111 !
17 128-62515-08 FLOAT PIN 111111 }1 VM15/264
AR Ty
18| VMI5/351 GASKET 1|1|1|1|1}1 ‘>‘<
ks o
18| 128-62540-08 GASKET 1|1(1[|1]1]1 ! VM11/44
19| VMI13/139 FLOAT 1{1|1}1]1}1 N
7 X
191 VMI3/141A F OAT ASSY 1]1(1]1(1]|1
PR a———
20| VM13/185 FLOAT CHAMBER BODY 111411 ]1]1 —§<
20| 128-62351-18 EEO_AT CHAMBER BODY 1|1]1|1)j1(1 - VMI11/45A
21| 128-62352-08 | WASHER 111111 M28/21
7 =] x 7 Y a
22| 128-62353-08 CROSB SCREW 1{1(1(1[1}1 C2=0506
£C03-2, 04-3




5 ¥+ 7v—%, 1Lt — CARBURETOR and SILENCER

--18—



5. Fv 7L —% AL H— et CARBURETOR and SILENCER

. m & Oty
Ref. | 28 & % = 5 & B 1 = - o
No. Parts Number Parts Name ECo3 ECO4 Description SRR
2A|2C|{2E|3A|3C|3E|3D
A—-Y ¥ 7
23| 128-62354-08 | O RING 111|111 VM13/68A
79 % 7
24| VMi13/211 CLIP vfifafafif1| |
Frrbk b b z0N7 (_—_,
24| 128-62368-08 | OUTLET CLIP 1l11]1f1]1 VMI13/69A
b L b
95| 128-62367-08 | BOLT 1|1)1f1]1]2 B2=0630
7 v B4 x
26| 128-62371-08 | WASHER 1|1l1]1]1]1 B34/83
+ v b
27| VvM13/215 NUT 1l1f1l1]1]1 EP
G+ o b
27| 128-62369-08 | NUT 1l1)1)1]1]1 389/067
A7 > 7
28| 109-62445-08 | SPRING 2222|212 MI12F/46A
oo
29| 128-62366-08 THROTTLE 5TOP SCREW AR ERERE VM15/30
30| MD16/15A AIR SCREW 111 2
z2 N =
30| VM19SC1/15B | AIR SCREW 111 )
x 7 2 ) a
30| MD16/15A AIR SCREW 11| [
xr 7 2 4 a
30| VMI19SC1/15B | AIR SCREW 1l1]1]
* v b
31| 128-62355-08 | NET 111111 VM13/98A
7 n E4
32| VM13/121 FILTER 111111 (#3)
TN T T v X z =] A R 7 1) a
33| 107-62357-08 | SPRING WASHER CROSS SCREW |2 |2 |2 |2|2|2| [ |CWa=0416
77 7 7 b Vi o 7 V a
33| 130-62372-08 | SPRING WASHER CROSS SCREW |2|2|2]2|2]2]| [~ |cwz=o0414
7r 7
34| VM15/348 GASKET 1l1l1f1]1]1
35| VM13/210 FILTER 1101111
i4a ey b Zzwb
36| VM13/164 PILOT JET 111117141 {#35)
Al g =] z
37| 130-62372-08 | SPRING WASHER CROSS SCREW |2|2|2l2]2]2 CW2=0414
—  Tokr7Y 9Ex =
*38| FEC03-0338A SILENCER ASSY 1l1f1]1f1]1 fncl 30
39| 073-63699-80 | LABEL 111111 § EC03-9109
7 -~ n
391 073-73099-50 | L.ABEL 111111 EC03-903
DY
10| 004-36041-00 | SCREW alalalalalal [ |Maxo
9 = Ttz 7))
40| 004-31041-00 | SCREW ASSY. alalalalalal [ |maxio
ECO03 2, 04-3



5-l.¥+ 7L —%,% 1L >H4—(EC04-3D) -+ CARBURETOR and SILENCER (FOR EC04-3D) .




l.¥+v7L—%,%1L H—(EC04-3D) - CARBURETOR and SILENCER (FOR ECO04-3D)

Ref. | ® & & = £ & 2 ¥ Eé3 2 EZ;Z 5 = =
No. Parts Number Parts Name Description NFRABAE
2A|2C|2E|3A{3C|{3E|3D
* 1| EC04-0631B CARBURETOR ASSY. 1 A TS
2| 11132132009 NEED'LEL VALVE 1
3| 11042721005 FLOAT HINGE 1
4| 12056742017 HINGE PIN 1
6| 15024101009 MAIN NOZZLE ASSY. 1 (S.10 gside hole 1.3¢)
8| 15024111115 MAIN JET 1 (#76)
9| 11132214003 | FLOAT 1
10| 11057121038 I?ﬁo_AT CHAMBER PACKING 1
11| 11051431308 FLOAT CHAMBER 1
12| 93761140120 SCREW 2 M4x 12
13| 11185141013 DRAIN SCREW 1
14| 11037141000 DRAIN $CREW PACKING 1
15| 16036114002 Srow ADJUSTING SCREW 1
16| 16038511000 | ADJUSTING SPRING 1
17| 93260130068 SCREW 2 M3 6
18| 94511403007 | SPRING WASHER 2
19| 15027143014 S5TOP PLATE PACKING 1
20| 15022621003 STOP PLATE 1
#21| 30591100021 FUEL COCK ASSY. 1 RIBERY
22| 16277551003 STRAINER 1
23| 12177161019 PACKING 1
24| 30591611117 FILTER CUP 1
25| 96711019006 O RING 1
26| 93260130056 SCREW 1
27| 15022113109 | THROTTLE VALVE 1
28| 93260130056 SCREW 1
29| 94511403007 §§r§ﬂvc WASHER 1
30| 15022510408 THROTTLE LEVER ASSY. 1
31| EC04-4204A | ROD 1
32| EC04-4205B | SPRING 1
34| 002-28050-00 | NUT 2 M5
35| 003-20050-00 | SPRING WASHER 2 M5
36| 16045121618 SLOW IDLING SCREW 1
37| 16038511000 | ADJUSTING SPRING 1
38| 16024131000 PILOT JET 1 (#30)
40| 15021111011 CLEANER BODY 1
41| 15027522000 BACK SCREEN 1
42| 15027531009 AIR CLEANER ELEMENT 1
% 43| EC03-072D STLENCER ASSY 1 fodi s
£C03-2, 04-3




5-1. ¥+ 7L —%, %1 L H%—(EC04-3D) - CARBURETOR and SILENCER (FOR EC04-3D)




5-1.¥ v+ 7L —%, %1 L % —(EC04-3D)

------ CARBURETOR and SILENCER (FOR EC04-3D)

= = = e m_E ow ="
Ref. | & & s 5 & i 15 ] '
No. Parts Number Parts Name ECO3 ECO4 Description N
2A|2C | 2E |3A]3G[3E 3D
A 7 ) a
44| 93761140120 SCREW 2 M4 x 12
45| 073-63699-80 | LABEL 1 E) EC03-9109
45| 073-73099-50 | LABEL 1 EC03-903
A 272 % = P> 7
46| 004-35040-80 | SCREW ASSY. 4 E) M4x38
) Y
46| 004-31040-80 | SCREW 4 M4x8
EC03-2, 04-3







6. ¥ 5% k--MAGNETO
. - 1@ # Q'ty "
Ref.| &5 & % = o & # 15 = m o
No. Parts Number Parts Name EC03 Eco4 Description NFE A
2A]2C | 2€ |3a]3C[3E 3D
- 7 2 b Teer7 1~5%&r
x 1| EC03-0701 MAGNETO ASSY. 1011 Tncl1—5
-~ 7 %t 7ar7y 1222t
% 1| EC03-003C MAGNETO ASSY. 1011 Inel 1.3 For C.D.L
- 7 % b Frer7y 1-5%30
* 1| ECo04-0701A MAGNETO ASSY. 1l1]1]1 Tncl 15
= 7 1 t Teee7u 1,22 24
* 1| EC04-0704B MAGNETO ASSY. 1111 Inel1? For C.D.L
o — 5 —
1| 3M42642 ROTOR 1011
7 7 4 kA —
1| 11100060030 FLYWHEEL 1011 E) For C.D.L
7 % 4 & A4 —n
1| 11100060000 FLYWHEEL 111 For C.DL
2 5 4 K 4 —
1| 11100070020 FLYWHEEL 10111 E)
e A A
1| 11100070000 FLYWHEEL 1111
77 4 kA4 — 0
1] 11100080020 FLYWHEEL 1111 3> For C.D.L
7 9 4 R4 —
1| 11100080010 FLYWHEEL 10101 For C.DL
4 7= , 3 > £
2| 4M63339 IGNITION COIL S20-loo20-2e |1|1]1
£ ¥ =, 3 3 4 1
2| 11400041000 IGNITION COIL 101111 ED
£ 7=, a3y 3 { A
2| 11400040300 IGNITION COIL 1111
£ 7=, La3»r 24 n
2| 11400330000 ~] IGNITION COIL 538 -70070-2¢5 |1]1|1]1[1]1 E) For C.D.L
; £ 7= .2» 24 10
2| 11400170050 < | IGNITION COIL 11111 ]1 ED For C.DL
£ 7= /23> a {4
2| 11400170000 IGNITION COIL 111|111 For C.D.L
3| 4M14671 BREAKER 111
vov - oA -
3! 11320052000 BREAKER 1 a}
—
31 11320050020 BREAKER 10111 ]«
=] P T F -+
4| 4M13587 CONDENSER 1011
4| 11380040010 CONDENSER 111111
——
5| 5M41124 COVER 1011
e
5| 11390000000 COVER 10111
z 7 Y 2 g 3 el
6| 014-00499-80 | SCREW ASSY. 2l2|2]2|2]2]2 EC03-117 M4x8
7 7 ) 2 I ~ v
71 004-31040-80 |{ SCREW (pan head) 2l2lz2l2l2l2]2 M4x 38
z 7 ) 2 L ~ r
8| 004-31041-60 | SCREW (pan head) 2222222
EC03-2, 04-3




7. ES---- ACCESSORIES

S




ACCESSORIES

a5 . - " 18 by Q'ty 5 = = #
Ref B A EF 5 & AR R £ bi
No. Parts Number Parts Name ECO3 ECO4 Description IGEAMFE
2A|2C|2E|3A|3C | 3E|3D
T 7 e Yy v o— &R X b 2~5% T4
* 1 EC03-0912 ACCESSORY TOOLS KIT 1|1(1|1fj1}1]1 Incl.2~5
LA - G R A L 2~5% &t
* 1 EC03-019/1B ACCESSORY TOOLS KIT 1|1 |1}1f19i1]1 Incl.2~5
v b3 + Vs b o~ F
4| 071-70499-90 WRENCH (socket head) 1|1 11,111 M5 K2004720
3 b + VN TR
5| 071-70599-90 WRENCH (socket head) 1 (1111111} 1 M6 K2005800
ECO03-2,04-3,



YETETFRIKASER

AR R REEHEEEIHE 2 TH 1&#M 15 T163
HiE=H LT 4 > 739

E # OE (03) 347—2405—9 - 2417
H OB R BHEEER AKEHEEE 1 — 9 T330
A K E (0486) 52— 55 7 4
TrrLI) K E (0486) 52— 5590

FUJI HEAVY INDUSTRIES LTD.

—Engine & Machinery Export Sales Dept. —
39 th Floor, Shinjuku Mitsui Bidg.

2-1-1, Nishi-Shinjuku, Shinjuku-ku Tokyo 163 Japan
TEL: (TOKYO 03) 347-2627-8 TELEX: 232-2401 FUJI J
CABLE ADDRESS: FUJIHEAVY TOKYO
FACSIMILE: (TOKYO 03) 347-2418

SEPTEMBER 1984
printed in japan
FEQ726003



